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TEST REPORT

Test Report No. :

CTL2508084011-WF02

Aug. 29, 2025
Date of issue

Equipment under Test

Sample No

Model /Type

Listed Models

Model Difference

Applicant

Address

Manufacturer

Address

Bluetooth FM Transmitter

CTL2508084011

BT29

BT29A, BT29B, BT29C, BT29D, BT29AL, BT29L, BT29BL, BT28,
C92, C92P, C92C, BT27, BT26, BT26L, BT34S, BT35, BT50, BT55,
BT56, BT91, VC02

: All these models are identical in the same PCB, layout and electrical

circuit, only the model number are different.

Shenzhen James Audio Technology Co., Ltd

- 401,Building A, JMR Industrial Park, No.2 Guiyuan Road, Guixiang

Community, Guanlan Town, Longhua District, Shenzhen, China

Shenzhen James Audio Technology Co., Ltd

- 401,Building A, JMR Industrial Park, No.2 Guiyuan Road, Guixiang

Community, Guanlan Town, Longhua District, Shenzhen, China

Test result

Pass *

* In the configuration tested, the EUT complied with the standards specified page 5.

The test results presented in this report relate only to the object tested.
This report shall not be reproduced, except in full, without the written approval of the issuing testing

laboratory.
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1. SUMMARY
1.1. TEST STANDARDS

The tests were performed according to following standards:

FCC Rules Part 15.239: Operation in the band 88-108 MHz.
ANSI C63.10:2020 : American National Standard for Testing Unlicensed Wireless Devices

1.2. Test Description

FCC PART 15.239

FCC Part 15.239(b) Field Strength of Fundamental PASS
FCC Part 15.209/15.239(c) Spurious Emission PASS
FCC Part 15.215 20dB bandwidth PASS
FCC Part 15.207 Conducted Emission N/A

FCC Part 15.203 Antenna Requirement PASS
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1.3. Test Facility

1.3.1 Address of the test laboratory

Shenzhen CTL Testing Technology Co., Ltd.
Floor 1-A, Baisha Technology Park, No.3011, Shahexi Road, Nanshan District, Shenzhen, China
518055
There is one 3m semi-anechoic chamber and two line conducted labs for final test. The Test Sites
meet the requirements in documents ANSI C63.4 and CISPR 32/EN 55032 requirements.

1.3.2 Laboratory accreditation
The test facility is recognized, certified, or accredited by the following organizations:

CNAS-Lab Code: L7497

Shenzhen CTL Testing Technology Co., Ltd. has been assessed and proved to be in compliance
with CNAS-CLO01 Accreditation Criteria for Testing and Calibration Laboratories (identical to
ISO/IEC 17025: 2005 General Requirements) for the Competence of Testing and Calibration
Laboratories.

A2LA-Lab Cert. No. 4343.01

Shenzhen CTL Testing Technology Co., Ltd, EMC Laboratory has been accredited by A2LA for
technical competence in the field of electrical testing, and proved to be in compliance with ISO/IEC
17025: 2005 General Requirements for the Competence of Testing and Calibration Laboratories
and any additional program requirements in the identified field of testing.

IC Registration No.: 9618B
CAB identifier: CN0041

The 3m alternate test site of Shenzhen CTL Testing Technology Co., Ltd. EMC Laboratory has
been registered by Innovation, Science and Economic Development Canada to test to Canadian
radio equipment requirements with Registration No.: 9618B on Jan. 22, 2019.

FCC-Registration No.: 399832
Designation No.: CN1216

Shenzhen CTL Testing Technology Co., Ltd. EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance
letter from the FCC is maintained in our files. Registration 399832, December 08, 2017.

1.4. Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that
there may be errors within the calibration limits of the equipment and facilities. The measurement
uncertainty was calculated for all measurements listed in this test report acc. to CISPR 16 - 4
~Specification for radio disturbance and immunity measuring apparatus and methods — Part 4:
Uncertainty in EMC Measurements and is documented in the Shenzhen CTL Testing Technology Co.,
Ltd. quality system acc. to DIN EN ISO/IEC 17025. Furthermore, component and process variability of
devices similar to that tested may result in additional deviation. The manufacturer has the sole
responsibility of continued compliance of the device.

Hereafter the best measurement capability for CTL laboratory is reported:

Measurement
Test Range Uncertainty Notes
Radiated Emission 30~1000MHz +1.50dB (1)
Radiated Emission Above 1GHz +2.20dB (1)
Conducted
Disturbance 0.15~30MHz +3.20dB (1)

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95%
(2) confidence level using a coverage factor of k=1.96.
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2. GENERAL INFORMATION

2.1. Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Normal Temperature: 25°C
Relative Humidity: 55 %
Air Pressure: 101 kPa

2.2. General Description of EUT

Product Name: Bluetooth FM Transmitter
Model/Type reference: BT29

EUT Rated Voltage: DC 12-24V power supply
Test Voltage: DC 24V power supply
FM

Modulation: FM

Operation frequency: 88.1-107.9MHz

Channel number: 199

Channel separation: 200KHz

Antenna type: Spring Antenna

Antenna gain: 0.0dBi

Note1: For more details, please refer to the user’s manual of the EUT.
Note2: Antenna gain provided by the applicant.
Note3: This report is for FM only.
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2.3. Description of Test Modes and Test Frequency

The Applicant provides communication tools software to control the EUT for staying in continuous
transmitting and receiving mode for testing .

In section 15.31(m), regards to the operating frequency range over 10 MHz, the lowest frequency, the
middle frequency, and the highest frequency of channel were selected to perform the test, and the
selected channel see below:

Operation Frequency List :

Channel Frequency (MHz)
01 88.1
02 88.2
100 98.0
101 98.1
102 98.2
198 107.8
199 107.9

Note: The line display in grey is the channel selected to perform test.
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2.4. Equipments Used during the Test

Report No.: CTL2508084011-WF02

Test Equipment Manufacturer Model No. Serial No. Calg);?etion %adiet)gg?en
LISN R&S ESH2-Z5 860014/010 | 2025/04/29 | 2026/04/28
log;ﬁﬁgi c;%r::nna Schwarzbeck VULB 9168 824 2023/02/13 | 2026/02/12
Horn Antenna S“”"'C%‘ﬁfnces DRH-118 A062013 2024/11/25 | 2027/11/24
EMI Test Receiver | Rohde & Schwarz ESCI 1166.5950.03 | 2025/04/29 | 2026/04/28
Spectrum Analyzer Agilent N9020A US46220290 2025/04/30 2026/04/29
Spectrum Analyzer Keysight N9020A MY53420874 2025/04/30 2026/04/29
Horn Antenna S“”"'C%‘ﬁfnces DRH-118 A062013 2024/11/25 | 2027/11/24
BEIJING DA ZE
Active Loop Antenna | TECHNOLOGY ZN30900A N/A 2024/04/29 | 2026/04/28
CO., LTD
Amplifier Agilent 8449B 3008A02306 | 2025/04/30 | 2026/04/29
Amplifier Brief&Smart LNA-4018 2104197 2025/04/30 | 2026/04/29
Power Sensor Agilent U2021XA MY53340004 | 2025/04/30 | 2026/04/29
Power Sensor Agilent U2021XA MY54080012 | 2025/04/30 | 2026/04/29
Power Sensor Agilent U2021XA MY54510008 | 2025/04/30 | 2026/04/29
Power Sensor Agilent U2021XA MY55060003 | 2025/04/30 | 2026/04/29
Spectrum Analyzer RS FSP 1164.4391.38 | 2025/04/30 | 2026/04/29
Test Software

Name of Software Version

EZ_EMC(Below 1GHz) V1.1.4.2

EZ_EMC((Above 1GHz) V1.1.4.2

The calibration interval was one year

2.5. Related Submittal(s) / Grant(s)
This submittal(s) (test report) is intended to comply with Section 15.239 of the FCC Part 15, Subpart C

Rules.

2.6. Modifications

No modifications were implemented to meet testing criteria.
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3. TEST CONDITIONS AND RESULTS

3.1. Conducted Emissions Test

LIMIT

FCC CFR Title 47 Part 15 Subpart C Section 15.207

Limit (dBuV)
Frequency range (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
TEST CONFIGURATION
Shielded Foomms
EUT
[ Test
* Receiver
TEST PROCEDURE

1.

The equipment was set up as per the test configuration to simulate typical actual usage per the
user’'s manual. The EUT is a tabletop system; a wooden table with a height of 0.8 meters is used
and is placed on the ground plane as per ANSI C63.10:2020.

2. Support equipment, if needed, was placed as per ANSI C63.10:2020.

3. Alll/O cables were positioned to simulate typical actual usage as per ANSI C63.10:2020.

4. If a EUT received DC power from the USB Port of Notebook PC, the PC’s adapter received
AC120V/60Hz power through a Line Impedance Stabilization Network (LISN) which supplied
power source and was grounded to the ground plane.

5. All support equipments received AC power from a second LISN, if any.

6. The EUT test program was started. Emissions were measured on each current carrying line of
the EUT using a spectrum Analyzer / Receiver connected to the LISN powering the EUT. The
LISN has two monitoring points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were
taken: one with Line 1 connected to Analyzer / Receiver and Line 2 connected to a 50 ohm load;
the second scan had Line 1 connected to a 50 ohm load and Line 2 connected to the Analyzer /
Receiver.

7. Analyzer / Receiver scanned from 150 KHz to 30MHz for emissions in each of the test modes.

8. During the above scans, the emissions were maximized by cable manipulation.

TEST RESULTS

Not applicable to this device, for it is powered by car battery.
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3.2. Radiated Emissions
Limit

15.239(b) The field strength of any emissions within the permitted 200 KHz band shall not exceed 250
microvolts/meter at 3 meters. The emission limit in this paragraph is based on measurement
instrumentation employing an average detector. The provisions in §15.35 for limiting peak emissions
apply.

Unless otherwise specified, the limit on peak radio frequency emissions is 20 dB above the maximum
permitted average emission limit applicable to the equipment under test.

The field strength of any emissions radiated on any frequency outside of the specified 200 kHz band
shall not exceed the general radiated emission limits in § 15.209 as table below:
Radiated emission limits

Frequency (MHz) Distance (Meters) Radiated (dBuV/m) Radiated (uV/m)
0.009-0.49 3 20log(2400/F(KHz))+40log(300/3) 2400/F(KHz)
0.49-1.705 3 20log(24000/F(KHz))+ 40log(30/3) 24000/F(KHz)

1.705-30 3 20log(30)+ 40log(30/3) 30
30-88 3 40.0 100
88-216 3 43.5 150
216-960 3 46.0 200
Above 960 3 54.0 500

TEST CONFIGURATION
(A) Radiated Emission Test Set-Up, Frequency Below 30MHz

RX Antenna

3m —l‘-

-

0.8m

EUT Turn Table ' T
1m

Ground Plane

Receiver |

(B) Radiated Emission Test Set-Up, Frequency below 1000MHz

Ant. feed
point

A
w
L)

+H

1-4m

!

| EUT | /Tlu'n Tahle

IO.B m

Ground Plane
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(C) Radiated Emission Test Set-Up, Frequency above 1000MHz

EUT

1-4 m

Turn Table

e

1.5m

Ground Plane

Test Procedure

1.

Below 1GHz measurement the EUT is placed on a turntable which is 0.8m above ground plane,
and above 1GHz measurement EUT was placed on a low permittivity and low loss tangent turn
table which is 1.5m above ground plane.

Maximum procedure was performed by raising the receiving antenna from 1m to 4m and rotating
the turn table from 0°C to 360°C to acquire the highest emissions from EUT

And also, each emission was to be maximized by changing the polarization of receiving antenna
both horizontal and vertical.

Repeat above procedures until all frequency measurements have been completed.

The EUT was pretested with 3 orientations placed on the table for the radiated emission
measurement —X, Y, and Z-plane. The X-plane results were found as the worst case and were
shown in this report.

TEST RESULTS

Remark: Radiated emission test from 9 KHz to 10th harmonic of fundamental was verified, and no emission
found except system noise floor in 9KHz to 30MHz and not recorded in this report.
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For 30MHz-1GHz
CHO1 Horizontal
Sherzhen CTL Testing Technology Co., Lid
Tel: +86-TE5-A0488104
Radiated Emiszion Measurement
Filia \RF_E Dhitia (@170 Dl SIESAAITH Tirma: 171823
ma  dEuvie
]
(51
o]
:' I
[ gy Eemm] S [EE RS S L
44
el o AR
pl 'tn-lr-"""'d'J|I
m "
s e Pt
|l 'l'*“‘,ﬂ' rd#*'pa-n‘w'{mﬂ,
m
ns
L] w000 (L5 ] T 0800
Site LAB Chamber 2 Pofarization:  Horizomtal Tegerse  25C)
Limit: FCC Part15 RE-Class ©_30-1000MHz Power: Hssidine  S0%
EUT: { Distance: 3m
N
Mode: B8, 1KHz
Mole: CTLES08084011-4F
i
Freguency | Reading lel.mulll_-m Margin A
Moo Diuntise PIF | Remark
(MHz) (dBuV) | (dBim) |{dBulim) |[dBuVim)| (4B) fem) | [deg)
1 | 881101 | 3522 | 972 | 4284 | 4350 |«1.44 | peak | 100 | 223 | F
7 | GIOGEIB | 781 | 2269 | 80.15 | 4600 |1685| peak | 100 | 28 | P
3 | BODOGID | B24 | 2564 | 5aB8 | 4600 |1212) peak | 100 | 350 | P
4 | BATEBLE | 774 | 26.23 | 3307 | 4600 |1203| peak | 100 | 28 | P
5 | BABIBAS | BA5 | 2624 | G460 | 4600 |11.31| peak | 100 | 223 | P
B | S462691 | BEE | 27.10 | 0398 | 4600 |1204| peak | 100 | 321 | P
Vertical

Shenzhen CTL Testing Technology Co., Lid
Tel: +B6-T55-804B56184

Radiated Emission Measurement
Fila FF_B Dk 181706 Db IISIATH Tirma: 17-20c05
ma s

n-"""r-w
" Hr”h”“"‘ig"“’“xmj M““"‘Maﬂ*ﬁ“wjﬂ

T 1] L[] 00 T 08y
Sile LAB Chamber 2 Polarization: WVerfical T aluri 25(C)
Limit: FCC Part15 RE-Class C_30-1000MHz Power: Humidine  S3%
EUT: ¢ Distance: 3m
iN:
Mode: BA.1MHz

Mole: CTLZ508084011-WF
!

Frequency | Reading | Factor | Level | Limit [Margin Asissah

No. | P | (amay | (o) JicmavienaBeie| (o |24 | T | g [PIF| Remart
1 | 4856510 | 1263 | 1433 | 2606 | 40.00 |13.04 | peak | 100 | 335 | P

Z | BB1101 | 2680 | 972 | G662 | 4350 | 6.88 | peak | 100 | 251 | P

3 | 7IBBB44 | 756 | 2335 | G081 | 4600 |15.18| peak | 100 | 105 | P

4 | BIAD4BD | B20 | 2500 | 3419 | 4600 |1181| peak | 100 | 279 | P

& | BOEG034 | 772 | 2647 | 3419 | 4600 |1181| peak | 100 | 26 | P

B | DIEA21Z | 703 | 2708 | 3412 | 4600 |118E| peak | 100 | 185 | P
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Horizontal
Shenzhen CTL Testing Technology Co., Lid
Tel: +88-755-804B5 194
Radiated Emission Measurement
Fila (RF_B Dada 181702 Dl 202SHEITE Tivaa: TF-14:20
ma e
bl
1]
N -1
|
o A g
e :
i) ™
E ] IS T e T MJ mﬂw
[ Pt b
n
i s i T T oo

Site LAB Chamber 2 Polarizatior:  Morizomtal

Terperalwrs:  I500)

Limit: FCC Part15 RE-Class C_30-1000MHz Power: Husidine  S0%
EUT: ¢ Distance:; 3m
N
Mode: 08.1MHz
Mole: CTL25080840171-WF
!
Fwamlmle Margin Asimuh
No. Chadiasiint PF| Remark
(MHz) (dBuv} | {dBIm) |(dBu'vim)|(dBuVim)| (dB) {em) ki)
1 SR.OS8EE 3616 1120 47.38 4350 |-3.88 | peak 100 10 F
] TOE.BE08 5T 2285 X248 4500 |13.54 | peak 100 104 P
3 B16.3255 BO0 25497 x3.a7 4600 (1203 | peak 100 ed | P
4 B54.0247 T.77 2832 34.08 4500 |11.91 | peak 100 o8 P
] 0093688 B.80 28.82 x342 4500 (1258 | peak 100 i | P
5] B58.6352 &80 arzz 3412 4600 |11.88 | peak 100 P
Vertical
Sherzhen CTL Testing Technology Co., Lid
Tel: +58-755-A0485184
Radiated Emission Measurement
Fibis FAF_§ Diadas 11703 Dualic 00508 Tirraa: 171651
ma i
b
[
w
_i,—_l'
m | |
= - 1 s
m —— I N
s
I.HH’HV
ol A | |
..,.,_ﬂwh-"! I‘*W-kn,_ [
bl
1a
na
L 1] L] 1] T 90

Site LAB Chamber 2 Polarization: Wertical

Tarperalue 250

Limit: FCC Part15 RE-Class C_30-1000MHz Power: busidie  S0%
EUT: ¢ Destarce: 3m
AN
Mode: 08.1MHz
Mole: CTL2508084011WF
'
Freguency | Re Facior | Level | Limit |Margin Asissun
No. | Tk | oy | (o |tﬂv&nzlmauvﬂn: e || e | [PPF| Remant
1 | 4B.60SD | 1080 | 1433 | 2523 | 4000 |14.77 | peak | 100 | 138 | P
7 | OBOBBE | 308D | 1120 | 4208 | 4350 | 141 | peak | 100 | 0 | P
% | BOBO7OE | BAD | 2076 | 3125 | 4600 |14.75| peak | 100 | 238 | P
4 | BS0ZBOE | B.10 | 26.24 | 3434 | 4600 |1186) peak | 100 | 222 | P
5 | BI4.1D16 | 740 | 2663 | 3412 | 4600 |118B| peak | 100 | 10 | P
G | D45.7E3B | 703 | 2710 | 34.13 | 4600 | 1187 | peak | 100 | 138 | P
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Horizontal
Shenzhen CTL Testing Technology Co., Lid
Tel: +BE-755-804B5104
Radiated Emission Measurement
Fil FF_5 Dt (#1706 Dt FSRANE Tirmma: 172180
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EL O] L1 30000 T e
Site LAB Chamber 2 Polarization: Movizortal Terperaure: 250
Lirit: FCC Part15 RE=Class C_30-1000MHz Power: Hamidine  S0%
EUT: { Déstance: 3m
B
Mode: 107.SMH:
Mole: CTL2508084011-WF
i
F Reading | Faclor | Level | Limit |Margin Azimuh
Moo | iiez) | amuvy | qomim) [emoin |jgBovim| ey [Pt | gy [P Remark
1 1078825 4583 1202 &7.65 4350 |[-14.15] peak 100 7 F
T | 7164265 | 780 | 2311 | 30681 | 4600 1508 peak | 100 | 83 | P
3 TI6.5520 776 2656 3.3 4600 |[126% | peak 100 B3 P
4 | e7a7iar | Beo | 2574 | 343 | 4600 [19.86[ peak | 100 | &7 [P
] 2140632 750 28.73 3423 4600 (1177 | peak 100 =] P
£ | os2paa7 | 704 2741 | 3442 | 4600 |1188 ) peak | 100 | 320 [P
CH199 Vertical
Shanzhen CTL Testing Technology Co., Lid
Tel: +58-755-04R5104.
Radiated Emission Moxsurement
Fiba 7 _8 D 191707 Dl SESAAIA Tirraa: 772230
ma  diuvim
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Site LAB Chambar 2 Polarization: Verfical Tatiparauri 25
Limit: FCC Part15 RE-Class C_30-1000MHz Power: Husmidine  S0%
EUT: ¢ Destarce: 3m
BN
Mode: 107 SKH:
Mole: CTL2508084011-WF
!
Frequency | Reading | Factor | Level Limit  |Margin Height | Aziesuth
Mo Draduncten PIF| Remark
MHz) | (dBuv) | (dBim) [(dBuvim) |(dBuvim)| (4B} fem | e
1 4B 5654 1143 1433 2578 4000 |14.24 | peak 100 M | P
Z | 10785823 | 3588 | 1202 | 47.00 | 4450 |-4.40 | peak | 100 | 307 | F
3 T26.1683 Ta5 2356 50.91 46.00 | 1509 | peak 100 40 P
4 | saonasz | vos | 2835 | semn | ge00 (1987 peak | 100 | B2 [P
] M7T.aTa 722 28.75 X367 4600 |[1203 | peak 100 54 P
6 | osaveds | 658 | 2742 | mavo | 400 1230 peak | 100 | 152 | P
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REMARKS:

o RWN =
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Emission level (dBuV/m) = Raw Value (dBuV)+Correction Factor (dB/m)

Correction Factor (dB/m) =Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
Margin value = Limit value- Emission level

-- Mean the PK detector measured value is below QP limit

The other emission levels were very low against the limit

For fundamental frequency, RBW 100KHz VBW 300 Hz Peak detectors is for PK Value;
RMS detector is for AV value
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3.3. Occupied Bandwidth
Limit

Emissions from the intentional radiator shall be confined within a band 200 kHz wide centered on the
operating frequency. The 200 kHz band shall lie wholly within the frequency range of 88—108 MHz.

Test Confiquration

SPECTRUM

EUT ANALYZER

Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth
of the fundamental frequency was measured by spectrum analyzer with 10 KHz RBW and 30 KHz
VBW.

The 20dB bandwidth is defined as the total spectrum the power of which is higher than peak power
minus 20dB.

Test Results

) 99% OBW 20dB bandwidth
Modulation Channel Result
(KHz) (KHz)
CHO1 23.619 27.110
FM CH101 23.027 26.940 Pass
CH199 22.934 26.960

Test plot as follows:
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FM Modulation

T T e L1l

| A\ALIGN OFF |11:40:52 4M Aug 28, 2025

Center Freq 88.100000 MHz ter Freq; 88.100000 MHz Radio Std: None Frequency
: Run Avg|Hold: 107

Mkr1 88.08728 MHz
-61.537 dBm

[Center 88.1 MHz
#Res BW 10 kHz #/BW 30 kHz
Occupied Bandwidth Total Power -45.5 dBm
23.619 kHz e —
Transmit Freq Error -788 Hz OBW Power 99.00 % BHE
x dB Bandwidth 27.11 kHz x dB -20.00 dB

MG STATUS

Agjlent Spectrum Analyzer - Occupied B,
VUGN OFF  [11144:42 A1 AUG28, 2025

Center Freq 98.100000 MHz : 98 Ra Frequency
==t ]

Ref -20.00 dBm

98.100000 MHz

#Res BW 10 kHz #VBW 30 kHz
Occupied Bandwidth Total Power -43.8 dBm
23.027 kHz S—

Transmit Freq Error -984 Hz OBW Power 99.00 % gs
x dB Bandwidth 26.94 kHz x dB -20.00 dB

MSG STATUS

CH101

Agilent Spectrum Analyzer - Occupied BW,
J SENSEINT] [ A\ LGN OFF 111:43:11 AM Aug 28, 2025

Center Freq 107.900000 MHz Center Freq: 107.900000 MHz Radio Std: None Frequency
ree Run Avg|Hold: 10110

Radio Device:
Ref -20.00 dBm

107.900000 MHz

#Res BW 10 kHz #VBW 30 kHz

Occupied Bandwidth Total Power -49.1 dBm
22.934 kHz S—

Transmit Freq Error -1.240 kHz OBW Power 99.00 % gs
x dB Bandwidth 26.96 kHz x dB -20.00 dB

CH199
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3.4. Antenna Requirement

Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used

with the device.
Refer to statement below for compliance.

The manufacturer may design the unit so that the user can replace a broken antenna, but the use of a
standard antenna jack or electrical connector is prohibited. Further, this requirement does not apply to
intentional radiators that must be professionally installed.

Antenna Connected Construction
The antenna used in this product is an Internal Antenna, The directional gains of antenna used for

transmitting is 0.0dBi.

= 1 centimetre (cm)

10 millimetres (mm)

TR

g i LU
‘_‘2 3 4667 8.9 101 1213 1

P 10 millimetres (mm) = 1 centimetre (cm)

100 ¢

i
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4. Test Setup Photos of the EUT

o sk R

§ AW
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R up
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5. External and Internal Photos of the EUT
Reference to the test report No. CTL2508084011-WF01
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